PARTS LIST

Body Structure

Item Part No. Code Name Qty.
1 808940036 WC52R-0014 Flywhed upper 1
housing
2 501011125 GB5783-M12X25 Bolt 2
3 503010763 DIN985-M12 Lock nut 4
4 708940145 WC52R-0103 Cover 1
5 501012479 GB5789-M8X16 Bolt 4
6 503010761 DIN985-M8 Lock nut 4
Flywheel lower
7 809380001 WC52R-0012A . 1
housing
8 503010052 GB6170-M22 Nut 2
9 506030042 GB93-22 Spring washer 2
10 700080010 200.56.011 Combined pins 3
11 708940144 WC52R-0102 Upper rod pin shaft | 2
12 501011126 GB5783-M12X30 Bolt 2
13 808940092 WC52R-0019 Bracket 1

17




14 506010057 GB97.1-12 Plain washer 2
15 708940147 WC52R-0105 Lock pin 1
16 508011517 GB879.1-5X35 Pin 1
17 808940004 WC52R-0011 Base 1
18 501040599 GB794-B-M12X30 Bolt 4
19 503010225 GB6177.1-M12 Nut 4
20 708940168 WC52R-0199 Adjustable blades 1
21 501011098 GB5783-M8X16 Bolt 1
22 506010055 GB97.1-8 Plain washer 3
23 503010099 GB6172.1-M10 Nut 4
24 704090049 WCX5-0102 Stationary blade 1
25 501060032 GB798-M10X80 Bolt 2
26 708940148 WC52R-0108 Washer 2
27 506030035 GB93-8 Spring washer 2
28 501011102 GB5783-M8X35 Bolt 2
29 706590295 1CT-18-08 Screw thread 2
30 708940183 CIT-04 One way valve 1
Transition joints
31 708940003 3C-18W M18X15 J 1
32 708940182 6C9-18LN Joints
33 708940143 WC52R-0101 Lower rod pin shaft
34 501012537 GB5789-M16X35 Bolt

18




Feeding Bucket Structure

@O

Iltem Part No. Code Name Qty.
1 809380011 WC52R-0017A Feed bucket 1
2 501040171 GB794-B-M8X55 Bolt 2
3 704660021 QHTTPG-320 Pipe clamp 2
4 704660020 QHTT-G3 Cover 2
5 503010223 GB6177.1-M8 Nut 7
6 501040502 GB12-M10X25 Bolt 4
7 506010036 GB96.1-10 Larger washer 4
8 704090052 WCX5-0107 Plate 2

19




9 503010762 DIN985-M10 Lock nut 4
10 708940199 WC52R-0139 Pressure strip 1
11 508011621 GB879.1-12X35 Pin 4
12 708940151 WC52R-0114 Plate 1
13 501040169 GB794-B-M8X45 Bolt 1
14 808940130 WC52R-0029 Nut M16 4
15 708940186 QHTT-G2 Cover 3
16 708940187 QHTTPG-217 Pipe clamp 3
17 708940155 WC52R-0119 Plate 1
18 501011104 GB5783-M8X45 Bolt 2
19 501012492 GB5789-M10X20 Bolt 11
20 708940156 WC52R-0122 Retaining ring 2
21 808940119 WC52R-0026 Left arm 1
22 808940132 WC52R-0031 Plate 1
23 704750007 1LTF-550-G11503 Combined pins 4
24 808940127 WC52R-0028 Adjusting rod 2
25 503010759 DIN985-M6 Nut 11
26 708060048 GK-182 Pin 1
27 505011648 GB70.2-M6X20 Screw 4
28 708940194 WC52R-0121 Tension spring 2
29 503010816 GB6177.1-M10-10 %% Nut 7
30 501012493 GB5789-M10X25 bolt 7
31 809380024 WC52R-0035A Motor cover 1
32 506010034 GB96.1-6 Larger washer 3
33 501011088 GB5783-M6X16 Bolt 3
34 702410043 BH-6.07.092 Manuel bag 1
35 708940154 WC52R-0117 Sleeve 2
36 505011710 GB70.3-M6X20 Bolt 4
37 809380022 WC52R-0025A Roller bracket 1
38 708940171 WC52R-0032 Adjusting rod 1
39 708940157 WC52R-0123 Adjusting rod pin |
shaft
40 808940123 WC52R-0027 Right arm 1
41 501011105 GB5783-M8X50 Bolt 2
42 509010007 GB1152-M6 Oil cup 2
43 708940185 QHTLPG-008 Pipe clamp 2
44 708940184 QHTL-GO Cover 2

20




Roller Structure

Item Part No. Code Name Qty.
1 808940101 WC52R-0023 Lower roller 1
2 511040038 UCP208 Bearing 2
3 506010059 GB97.1-16 Plain washer 4
4 503010765 DIN985-M16 Nut 4
5 708940179 155200A6310AAAAA Hydraulic motor 2
6 708940001 2C9-16W Elbow M16X1.5 4
7 704080304 1CG-16-08 Oil joint 4
8 503010763 DIN985-M12 Nut 12
9 501040602 GB794-B-M12X40 Bolt 4
10 501011160 GB5783-M16X50 Bolt 4
11 509010009 GB1152-M10X1 Oil cup 2
12 708940178 WC52R-0089 Guide pipe 1
13 708940152 WC52R-0115 Bearing plate 1
14 708940153 WC52R-0116 Bushing 4
15 511040045 UCF208(R1/8) Bearing UCF208(R1/8) 2
16 501040193 GB794-B-M12X90 Bolt 4
17 808940107 WC52R-0024 Upper roller 1
18 501040186 GB794-B-M12X45 Bolt 4
19 708940160 WC52R-0126 Bushing 4

21




Control Structure

Item Part No. Code Name Qty.
1 808940078 WC52R-0018 Folding bucket 1
2 505011647 GB70.2-M6X16 Screw 8
3 708060048 GK-182 Pin 2
4 503010759 DIN985-M6 Nut 10
5 708940166 WC52R-0136 Control rod 1
6 506010061 GB97.1-20 Plain washer 4
7 503010767 DIN985-M20 Nut 4
8 708940187 QHTTPG-217 Pipe clamp 1
9 708940186 QHTT-G2 Cover 1
10 503010223 GB6177.1-M8 nut 11

22




11 708940161 WC52R-0129 Nylon washer 8 4
12 708940165 WC52R-0135 Plate 1
13 708940164 WC52R-0134 U bolt M8 5
14 501084912 ISO7379-8X12-M6 Bolt8 X 12-M6 2
15 506010035 GB96.1-8 Larger plain washer 2
16 503010045 GB6170-M8 Nut 2
17 501060024 GB798-M8X70 Bolt 1
18 708940193 WC52R-0113 Tension spring 1
19 708940002 2C9-18W Elbow M18X1.5 2
20 808940206 WC52R-0010A Single Valve assembly 1
21 708940001 2C9-16W Elbow M16X1.5 2
22 708940163 WC52R-0133 Valve cover 1
23 501012492 GB5789-M10X20 Bolt 4
24 501011115 GB5783-M10X40 Bolt 1
25 501084913 ISO7379-20X25-M16 Bolt 20X25-M16 1
26 700870026 CC-18W Plug 1
27 705190067 1CB-18-08WD Joint M18X1.5-G1/2X14 | 3
28 708940169 LKF-60-1/2NPT Valve 1
29 708940181 2BC-06-18WD/W Joint 1
30 708940162 WC52R-0131 Sleeve 2
31 511021658 GB276-6202-2Z Beaing-2Z 1
32 503010762 DIN985-M10 Lock nut 1
33 808940134 WC52R-0033 Handle 1
34 708940158 WC52R-0124 Pin 1
35 508011517 GB879.1-5X35 Pin 1
36 503020124 GB923-M8 Nut 10
37 506010055 GB97.1-8 Plain washer 10
38 708940159 WC52R-0125 Plate

39 501040169 GB794-B-M8X45 Bolt

40 501040601 GB794-B-M8X16 Bolt 10
41 708940167 WC52R-0137 Plate 1

23




Discharging Structure

Item Part No. Code Name Qty.
1 808940044 WC52R-0015 Discharge bucket 1
2 704070455 $26.01.103 Handle cover 3
3 708940150 WC52R-0111 Baffle 2
4 708940149 WC52R-0109 Plate 2
5 503010759 DIN985-M6 Lock nut 11
6 808940095 WC52R-0021 Handle 1
7 708940161 WC52R-0129 Nylon washer 8 5
8 506010035 GB96.1-8 Larger plain washer 3
9 501084914 ISO7379-8X10-M6 Bolt 8X10-M6 3
10 708940192 WC52R-0112 Tension spring 1
11 808940053 WC52R-0016 Protective cover weldment 1
12 501040600 GB794-B-M8X20 Bolt 2
13 506010055 GB97.1-8 Plain washer 2
14 503010761 DIN985-M8 Lock nut 2
15 708940193 WC52R-0113 Tension spring 1
16 808940098 WC52R-0022 Plate 1
17 501011089 GB5783-M6X20 Bolt 8

24




Flywheel Structure

Item Part No. Code English name Qty
1 503010765 DIN985-M16 Lock nut 8

2 511040045 UCF208(R1/8) Bearing 2

3 708940146 WC52R-0104 Plate 2

4 501040603 GB794-B-M16X50 Bolt 8

5 809380005 WC52R-0013A Flywheel weldment 1

6 501011112 GB5783-M10X25 Bolt 16
7 506030036 GB93-10 Spring washer 16
8 506010056 GB97.1-10 Plain washer 16
9 704090048 WCX5-0101 Moving blade 4

25




ltem Part No. Code Name Qty
1 501040167 GB794-B-M8X35 Bolt 3
2 808940201 WC52R-0034A Valve seat 1
3 503010761 DIN985-M8 Lock nut 3
4 708940200 MB-215-3010001G3M1 Single valve 1
5 506030035 GB93-8 Spring washer 2
6 505011422 GB70.1-M8X55 Screw 2
7 702990148 1CB-16-06WD Joint M16X1.5 2
8 508040424 GB882-B-6X26 Pin shaft 2
9 508050042 GB91-2X10 Cotter pin 2
10 708940188 WC52R-1002 Roller 2
11 708940197 WC52R-1003 Pull rod 1
12 700250036 1CB-18-06WD Joint M18X1.5 1

26




Hydraulic Structure

Item Part No. Code Name Qty.
1 703820055 QUICK-COUPLING-G1/2-G Quick jointG1/2 2
2 809380029 WC52R-0083A Return oil pipe 3
3 809380028 WC52R-0082A Oil supply pipe 1
4 708940175 WC52R-0084 Valve oil return pipe 1
5 809380030 WC52R-0085A Pipe from valve to motor | 2
6 708940177 WC52R-0086 Inner motor oil pipe 1

27




